samranis. FCC RF Test Report

Report No. : FG472418M

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Cor
Freq Ref. It

Start 1.685 GHz Stop 1.705 GHz

480 Range Table

N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

[spectrum Aniyzer 1
[Spurious Emissions.
KEYSIGHT Input RF

Start 1.685 GHz

Stop 1.705 GHz

AMRageTtle v

N70(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

Alten: 30 68
#PNO: Fst

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

Sideo BIW 91.000 kHz'

Span 200 kHz
Sweep 1.00 ms (1001 pts)

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 4068

Start 1,685 GHz

40 Rangs Table v
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samranis. FCC RF Test Report Report No. : FG472418M

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right High CH =~ OFDM_BPSK_Edge_ 1RB_Right High_CH_cH
P_PASS

Ref Lyl Offset 11,00 48
Ref Val dBm

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

| Start 1.700 GHz

4 Rarge Tabls
Measure Trace
Trace Type

Sideo BIW 91.000 kHz' ‘Span 200 kHz]
Avmiliade

Sweep 1.00 ms (1001 pts)

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right High CH  OFDM_QPSK_Edge 1RB_Right_High_CH_cH
P_PASS

[Spectrum Anaiyzer 1
(Crarnet Powse

Ref Lyl Offset 11,00 48
Ref Vialue 30.00 dBm

Start 1.700 GHz Stop 1.720 GHz

40 Rang

#Video BW 91.000 kHe' Span 200 kHz
Sweep 1.00 ms (1001 pts)
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samranis. FCC RF Test Report Report No. : FG472418M

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Start 1.
480 Range Table

N70(15M)_DFT-s- N70(15M)_DFT-s-
| __Edage_ = et_ 10_ n __Eedage__ n et_ 10_ _CHP_P
OFDM_BPSK_Edge_1RB_Left Mid_CH OFDM_BPSK_Edge_1RB_Left_Mid_CH
ASS

KEYSIGHT Insut RF

Start 1.685 GHz

Stop 1.720 GHz

AMRageTtle v

Tra

#Video BW 91.000 kHe' Span 300 kHz
Sweep 1.00 ms (1001 pts)
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samranis. FCC RF Test Report Report No. : FG472418M

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH_cHp_p
ASS

Alten: 30 68
0 Fist

Ref Lyl Offset 11,00 48
Ref Vialue 30.00 dBm

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

| Start 1.685 GHz Stop 1.720 GHz,
4 Range Tekle v

Measure Trace

Trace Type #Video BW 91.000 kHz* ) Span 300 kHz)
Amplude Sweep 1.00 ms (10 pis)

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right Mid_ CH  OFDM_BPSK_Edge_1RB_Right_Mid_CH_cHp_
PASS

A d0®  Tng FrasRun [Spectrum Anaiyzer 1 .
Gale O (Crarnet Powse
Adten: 30 68
NG st
Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

Start 1.685 GHz Stop 1.720 GHz

40 Range Teble

#Video BW 91.000 kHe' Span 300 kHz
Sweep 1.00 ms (1001 pts)
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samranis. FCC RF Test Report Report No. : FG472418M

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH_cHp
_PASS

Aifen: 4068

Tig. Froe Run
Gais: OF

Scale/Div 10.0 48

Ref Lvl Offset 11.00 d8
Ref Value 30.00 dBm

| Start 1.685 GHz Stop 1.720 GHz,
4 Range Tabls

#Video BW 91.000 kHe' Span 300 kHz
Sweep 1.00 ms (1001 pts)

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 Aiten. 40 68

L Ref Ll Offset 11.00 dB
ScaisiDiv 100 08 Ref Valus 30.00 dBm

Stop 1.720 GHz Stop 1.720 GHz
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samranis. FCC RF Test Report Report No. : FG472418M

Software Version: 23.06.1602

FR1 N71

Transmitter Conducted Output Power And ERP, (Gt - Lc)=1.61dB

NR SCS Bandwidth Freq . Conducted ERP ERP
Band (kHz) (MHz) AT e Power(dBm)  (dBm) W)

DFT-s-

71 15 5 133100 665.5 OFDM 1@1 24.37 23.83 0.2415
QPSK
DFT-s-

71 15 5 133100 665.5 OFDM 16 1@1 23.48 22.94 0.1968
QAM
DFT-s-

71 15 5 136100 680.5 OFDM 1@1 24.46 23.92 0.2466
QPSK
DFT-s-

71 15 5 136100 680.5 OFDM 16 1@1 23.57 23.03 0.2009
QAM
DFT-s-

71 15 5 139100 695.5 OFDM 1@1 2451 23.97 0.2495
QPSK
DFT-s-

71 15 5 139100 695.5 OFDM 16 1@1 23.66 23.12 0.2051
QAM
DFT-s-

71 15 10 133600 668 OFDM 1@1 24.34 23.8 0.2399
QPSK
DFT-s-

71 15 10 133600 668 OFDM 16 1@1 23.44 22.9 0.1950
QAM
DFT-s-

71 15 10 136100 680.5 OFDM 1@1 24.45 23.01 0.2460
QPSK
DFT-s-

71 15 10 136100 680.5 OFDM 16 1@1 23.54 23 0.1995
QAM
DFT-s-

71 15 10 138600 693 OFDM 1@1 24.46 23.92 0.2466
QPSK
DFT-s-

71 15 10 138600 693 OFDM 16 1@1 23.57 23.03 0.2009
QAM
DFT-s-

71 15 15 134100 670.5 OFDM 1@1 24.32 23.78 0.2388
QPSK
DFT-s-

71 15 15 134100 670.5 OFDM 16 1@1 23.41 22.87 0.1936
QAM
DFT-s-

71 15 15 136100 680.5 OFDM 1@1 24.37 23.83 0.2415
QPSK
DFT-s-

71 15 15 136100 680.5 OFDM 16 1@1 23.49 22.95 0.1972
QAM
DFT-s-

71 15 15 138100 690.5 OFDM 1@1 2451 23.97 0.2495
QPSK
DFT-s-

71 15 15 138100 690.5 OFDM 16 1@1 23.65 23.11 0.2046
QAM
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samranis. FCC RF Test Report Report No. : FG472418M

DFT-s-

71 15 20 134600 673  OFDMPI2  50@25 25.1 2456 0.2858
BPSK
DFT-s-

71 15 20 134600 673  OFDMPI2  1@1 24.81 2427 02673
BPSK
DFT-s-

71 15 20 134600 673  OFDMPI2  1@104 24.94 244 02754
BPSK
DFT-s-

71 15 20 134600 673 OFDM 50@25 24.39 2385 02427
QPSK
DFT-s-

71 15 20 134600 673 OFDM 101 24.32 2378 0.2388
QPSK
DFT-s-

71 15 20 134600 673 OFDM 1@104 24.58 2404 02535
QPSK
DFT-s-

7 15 20 134600 673 OFDM16  50@25 23.29 2275  0.1884
QAM
DFT-s-

7 15 20 134600 673 OFDM16  1@1 23.41 2287 01936
QAM
DFT-s-

7 15 20 134600 673 OFDM16  1@104 23.54 23 0.1995
QAM
DFT-s-

7 15 20 134600 673 OFDM64  50@25 21.93 2139 01377
QAM
DFT-s-

7 15 20 134600 673 OFDM64  1@1 21.89 2135  0.1365
QAM
DFT-s-

7 15 20 134600 673 OFDM64  1@104 22.06 2152 0.1419
QAM
DFT-s-

71 15 20 134600 673 ~ OFDM256  50@25 19.47 1893  0.0782
QAM
DFT-s-

71 15 20 134600 673 ~ OFDM256  1@1 19.22 1868  0.0738
QAM
DFT-s-

71 15 20 134600 673 ~ OFDM256  1@104 19.2 1866  0.0735
QAM

71 15 20 134600 673 C%‘SSFEM 53@26 22.81 2227 0.1687

71 15 20 134600 673 C'SS'S:EM 101 22.96 2242 01746

71 15 20 134600 673 C'SS'S:EM 1@104 23.17 2263  0.1832
DFT-s-

7 15 20 136100 6805  OFDMPI2  50@25 25.00 2455  0.2851
BPSK
DFT-s-

71 15 20 136100 6805 OFDMPI2  1@1 24.81 2427 02673
BPSK
DFT-s-

71 15 20 136100 6805 OFDMPI2  1@104 25.02 2448 0.2805
BPSK
DFT-s-

71 15 20 136100  680.5 OFDM 50@25 24.52 2398 0.2500
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 101 24.45 2391 0.2460
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M

DFTs

71 15 20 136100 6805 OFDM 1@104 24.64 24.1 0.2570
QPSK
DFT-s-

71 15 20 136100 6805  OFDM16  50@25 23.49 2295 01972
QAM
DFT-s-

71 15 20 136100 6805  OFDM 16 1@1 23.49 2295 01972
QAM
DFT-s-

71 15 20 136100 6805  OFDM16  1@104 23.47 2293 0.1963
QAM
DFT-s-

71 15 20 136100 6805  OFDM64  50@25 21.97 2143 01390
QAM
DFT-s-

71 15 20 136100 6805  OFDM 64 1@1 22.02 2148  0.1406
QAM
DFT-s-

71 15 20 136100 6805  OFDM64  1@104 22.09 2155  0.1429
QAM
DFT-s-

71 15 20 136100 6805  OFDM 256  50@25 19.41 1887 00771
QAM
DFT-s-

71 15 20 136100 6805  OFDM256  1@1 19.16 1862  0.0728
QAM
DFT-s-

71 15 20 136100 6805  OFDM 256  1@104 19.13 1859 00723
QAM

71 15 20 136100 6805 CF(SSSFEM 53@26 22.95 2241 01742

71 15 20 136100 6805 CF(S‘F?SFEM 1@1 23.02 2248 01770

71 15 20 136100 6805 CF(S‘F?SFEM 1@104 22.74 222 0.1660
DFT-s-

71 15 20 137600 688  OFDMPI2  50@25 25.12 2458 02871
BPSK
DFT-s-

71 15 20 137600 688  OFDMPI2  1@1 25.02 2448 02805
BPSK
DFT-s-

71 15 20 137600 688  OFDMPI2  1@104 25.05 2451 02825
BPSK
DFT-s-

71 15 20 137600 688 OFDM 50@25 24.49 2395  0.2483
QPSK
DFT-s-

71 15 20 137600 688 OFDM 1@1 24.55 2401 02518
QPSK
DFT-s-

71 15 20 137600 688 OFDM 1@104 24.54 24 0.2512
QPSK
DFT-s-

71 15 20 137600 688 OFDM 16  50@25 23.4 2286 01932
QAM
DFT-s-

71 15 20 137600 688 OFDM 16 1@1 23.49 2205 01972
QAM
DFT-s-

71 15 20 137600 688 OFDM 16  1@104 23.7 2316  0.2070
QAM
DFT-s-

71 15 20 137600 688 OFDM 64  50@25 21.99 2145 0139
QAM
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somoncas. FCC RF Test Report Report No. : FG472418M

DFT-s-
71 15 20 137600 688 OFDM 64 1@1 22.01 21.47 0.1403
QAM
DFT-s-
71 15 20 137600 688 OFDM 64  1@104 22.16 21.62 0.1452
QAM
DFT-s-
71 15 20 137600 688 OFDM 256  50@25 19.46 18.92 0.0780
QAM
DFT-s-
71 15 20 137600 688 OFDM 256 1@1 19.24 18.7 0.0741
QAM
DFT-s-
71 15 20 137600 688 OFDM 256  1@104 19.26 18.72 0.0745
QAM
71 15 20 137600 688 CF(SE,’SFEM 53@26 22.97 22.43 0.1750
CP-OFDM
QPSK
CP-OFDM
QPSK

71 15 20 137600 688 l1@1 23.07 22.53 0.1791

71 15 20 137600 688 1@104 22.98 22.44 0.1754
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samranis. FCC RF Test Report Report No. : FG472418M

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

71 15 20 136100 6805 OFDM 100@0  0.0057 PASS NV
QPSK
DFT-s-

71 15 20 136100 6805 OFDM 100@0  0.0056 PASS LV
QPSK
DFT-s-

71 15 20 136100 6805 OFDM 100@0  0.0043 PASS HV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0035 PASS -30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0060 PASS -20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0058 PASS -10C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0036 PASS 0C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0034 PASS 10C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0057 PASS 20C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0059 PASS 30C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0025 PASS 40C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0041 PASS 50C
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

71 15 20 136100 680.5 OFDM PI/2 100@0 4.45 13 PASS
BPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 4.82 13 PASS
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M
N71(20M)_DFT-s-OFDM_PI_2- N71(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF Trig. FreaRun |G 2 Alten 4068 Tig FresRun G
BT Couping X 2 4 Gan Low
i Ao

#F Gan Low

Rl TaE:
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samranis. FCC RF Test Report Report No. : FG472418M

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 CF(’?‘SEEM 25@0 4.4673 4.958
71 15 5 136100 680.5 % %’Z?AM 25@0 4.4791 5.082
71 15 5 136100 680.5 " %’Z?WM 25@0 4.4689 5.07
71 15 5 136100 680.5 2';’;5052&" 25@0 4.4824 5.124
71 15 10 136100 680.5 CFSSEEM 52@0 9.2978 10.02
71 15 10 136100 680.5 % %’;?AM 52@0 9.3011 10.04
71 15 10 136100 680.5 o %’ZRAM 52@0 9.2806 10.01
71 15 10 136100 680.5 %Eéogm" 52@0 9.2961 10.03
71 15 15 136100 680.5 CFSSEEM 79@0 14.134 14.89
71 15 15 136100 680.5 % %’;?AM 79@0 14.147 14.99
71 15 15 136100 680.5 o %’ZRAM 79@0 14.158 14.87
71 15 15 136100 680.5 %Eéogm" 79@0 14.101 14.88
71 15 20 136100 680.5 CF(’?'SEEM 106@0 18.968 19.92
71 15 20 136100 680.5 % %FA?AM 106@0 18.973 19.78
71 15 20 136100 680.5 o %’ZRAM 106@0 18.917 19.77
71 15 20 136100 680.5 %Eéogfl\“ﬂ" 106@0 18.995 10.83
Sporton International Inc. (ShenZhen) Page Number 1 A11-8 of 27
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samranis. FCC RF Test Report Report No. : FG472418M

N71(5M)_CP- N71(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center 880500 MHz Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N71(10M)_CP- N71(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center 880.50 MHz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N71(10M)_CP-OFDM_64 N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center 880.50 MHz ideo BW 470,00 kHz" Span 30 MHz, 58050 SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) R 0 Sweep 167 ms (1001 pis)

Total Paver

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
4,101

Total Paver

Trans
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samranis. FCC RF Test Report Report No. : FG472418M

N71(20M)_CP- N71(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N71(20M)_CP-OFDM_64 N71(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

71

15

133100

665.5

DFT-s-
OFDM 1@0
BPSK

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

133100

665.5

OFDM 1@0

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM l@51 see graph PASS

71 15 10 138600 693.0 OFDM l@51 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS
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Software Version: 23.06.1602

FR1 N71 TXD-ANT(1+8)

Transmitter Conducted Output Power And ERP, (Gt - Lc)=4.62dB

NR SCS Bandwidth ANT1 ANT8 Conducted ERP ERP
Band (kHz) (MHz) Power(dBm) Power(dBm) Power(dBm) (dBm) (W)

Freq .
Arfcn (MHz) Modulation RB

DFT-s-

71 15 5 133100 6655  OFDM 1@1 24.11 23.28 26.73 20.20  0.8318
QPSK
DFT-s-

71 15 5 133100 6655 OFDM16 1@1 2331 22.45 25.91 2838  0.6887
QAM
DFT-s-

71 15 5 136100 680.5  OFDM 1@1 24.09 23.58 26.85 2932 0.8551
QPSK
DFT-s-

71 15 5 136100 680.5 OFDM16 1@1 23.20 22.69 25.96 28.43  0.6966
QAM
DFT-s-

71 15 5 139100 6955  OFDM 1@1 24.18 23.63 26.93 29.40  0.8710
QPSK
DFT-s-

71 15 5 139100 6955 OFDM16 1@1 2331 22.89 26.11 2858  0.7211
QAM
DFT-s-

71 15 10 133600 668 OFDM 1@1 24.26 23.25 26.79 29.26  0.8433
QPSK
DFT-s-

71 15 10 133600 668 OFDM16 1@1 23.25 22.30 25.81 2828  0.6730
QAM
DFT-s-

71 15 10 136100 680.5  OFDM 1@1 24.19 23.60 26.91 2938 0.8670
QPSK
DFT-s-

71 15 10 136100 680.5 OFDM16 1@1 23.18 22.69 25.95 28.42  0.6950
QAM
DFT-s-

71 15 10 138600 693 OFDM 1@1 24.22 23.83 27.04 2951  0.8933
QPSK
DFT-s-

71 15 10 138600 693 OFDM16 1@1 23.25 22.73 26.01 28.48  0.7047
QAM
DFT-s-

71 15 15 134100 6705  OFDM 1@1 24.09 23.34 26.74 2921  0.8337
QPSK
DFT-s-

71 15 15 134100 6705 OFDM16 1@1 23.40 22.49 25.98 28.45  0.6998
QAM
DFT-s-

71 15 15 136100 680.5  OFDM 1@1 24.10 23.56 26.85 29.32  0.8551
QPSK
DFT-s-

71 15 15 136100 680.5 OFDM16 1@1 23.29 22.87 26.09 2856  0.7178
QAM
DFT-s-

71 15 15 138100 690.5  OFDM 1@1 24.09 23.64 26.88 29.35  0.8610
QPSK
DFT-s-

71 15 15 138100 6905 OFDM16 1@1 23.31 22.87 26.11 2858  0.7211
QAM
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DFT-s-

71 15 20 134600 673 OFDMPI2 50@25  24.71 24.49 2761 3008  1.0186
BPSK
DFT-s-

71 15 20 134600 673 OFDMPI2 1@1 24.69 23.24 2703 2950  0.8913
BPSK
DFT-s-

71 15 20 134600 673 OFDMPI2 1@104  24.65 24.23 27.46 2993  0.9840
BPSK
DFT-s-

71 15 20 134600 673  OFDM  50@25  24.19 23.78 27.00 2947  0.8851
QPSK
DFT-s-

71 15 20 134600 673  OFDM  1@1 24.22 23.00 2666 2913  0.8185
QPSK
DFT-s-

71 15 20 134600 673  OFDM  1@104  24.24 23.89 27.08 2955  0.9016
QPSK
DFT-s-

71 15 20 134600 673 OFDM16 50@25  23.10 22.67 2590 2837  0.6871
QAM
DFT-s-

71 15 20 134600 673 OFDM16 1@1 23.25 2221 2577 2824  0.6668
QAM
DFT-s-

71 15 20 134600 673 OFDM16 1@104  23.38 23.00 2621 2868  0.7379
QAM
DFT-s-

71 15 20 134600 673 OFDM64 50@25  21.72 21.19 2447 2694  0.4943
QAM
DFT-s-

71 15 20 134600 673 OFDM64 1@1 21.75 20.79 2431 2678 04764
QAM
DFT-s-

71 15 20 134600 673 OFDM64 1@104  21.85 21.34 2462 2709 05117
QAM
DFT-s-

71 15 20 134600 673 OFDM256 50@25  19.32 18.68 2203 2450 02818
QAM
DFT-s-

71 15 20 134600 673 OFDM256 1@1 19.04 18.55 2181 2428  0.2679
QAM
DFT-s-

71 15 20 134600 673 OFDM256 1@104  19.01 18.35 2170 2417 02612
QAM

71 15 20 134600 673 C%‘SSFEM 53@26  22.55 22.17 2538  27.85  0.6095

71 15 20 134600 673 C'SS'S:EM 1@1 22.85 21.78 2536  27.83  0.6067

7115 20 134600 673 C'SS'S:EM 1@104  22.95 2251 2574 2821  0.6622
DFT-s-

71 15 20 136100 6805 OFDMPI2 50@25  24.63 24.24 27.45 2992  0.9817
BPSK
DFT-s-

71 15 20 136100 6805 OFDMPI2 1@1 24.66 24.23 2746 2993  0.9840
BPSK
DFT-s-

71 15 20 136100 6805 OFDMPI2 1@104  24.75 24.30 2754 3001  1.0023
BPSK
DFT-s-

71 15 20 136100 6805 OFDM  50@25  24.25 23.85 2707 2954  0.8995
QPSK
DFT-s-

71 15 20 136100 6805 OFDM  1@1 24.24 23.87 2707 2954  0.8995
QPSK
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DFT-s-

71 15 20 136100 680.5 OFDM  1@104  24.38 23.76 2709 2956  0.9036
QPSK
DFTs-

71 15 20 136100 680.5 OFDM16 50@25  23.13 22.64 2500 2837 06871
0AM
DFT-s-

71 15 20 136100 680.5 OFDM16 1@1 23.25 22.73 2601 2848 07047
OAM
DFT-s-

71 15 20 136100 680.5 OFDM16 1@104  23.38 2281 2611 2858 07211
OAM
DFT-s-

71 15 20 136100 680.5 OFDM64 50@25 2175 21.29 2454 2701 05023
OAM
DFT-s-

71 15 20 136100 680.5 OFDM64 1@1 21.76 21.29 2454 2701 05023
0AM
DFT-s-

71 15 20 136100 680.5 OFDM64 1@104  21.84 21.36 2462 2709 05117
OAM
DFT-s-

71 15 20 136100 680.5 OFDM 256 50@25  19.25 18.69 21.99 2446 02793
OAM
DFT-s-

71 15 20 136100 680.5 OFDM256 1@1 19.11 18.49 2182 2429  0.2685
OAM
DFT-s-

71 15 20 136100 6805 OFDM256 1@104  18.92 18.26 2161 2408  0.2559
OAM

71 15 20 136100 680.5 CF(SSSFEM 53@26  22.74 22.29 2553 2800  0.6310

71 15 20 136100 680.5 CF(S‘F?SFEM 1@1 22.90 22.47 2570 2817  0.6561

71 15 20 136100 680.5 CF(S‘F?SFEM 1@104  22.82 22.41 2563 2810  0.6457
DFT-s-

71 15 20 137600 688 OFDMPI2 50@25  24.63 2431 2748 2995  0.9886
BPSK
DFT-s-

71 15 20 137600 688 OFDMPI2 1@1 24.88 24.35 2763 3010  1.0233
BPSK
DFT-s-

71 15 20 137600 688 OFDMPI2 1@104  24.74 24.22 2750 2997  0.9931
BPSK
DFT-s-

71 15 20 137600 688  OFDM  50@25  24.26 23.79 2704 2951  0.8933
QPSK
DFT-s-

71 15 20 137600 688  OFDM  1@1 24.28 23.82 27.06 2953  0.8974
QPSK
DFT-s-

71 15 20 137600 688  OFDM  1@104 2435 23.76 2708 2955  0.9016
QPSK
DFT-s-

71 15 20 137600 688 OFDM 16 50@25  23.19 2281 2602 2849  0.7063
OAM
DFT-s-

71 15 20 137600 688 OFDM 16 1@1 23.33 22.90 2613 2860  0.7244
OAM
DFT—s-

71 15 20 137600 688 OFDM 16 1@104  23.38 22.84 2613 2860  0.7244
OAM
DFT—s-

71 15 20 137600 688 OFDM64 50@25  21.71 21.39 2456 27.03  0.5047
QAM
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DFT-s-

71 15 20 137600 688 OFDM64 1@1 21.80 21.45 24.64 2711  0.5140
QAM
DFT-s-

71 15 20 137600 688 OFDM64 1@104  21.86 21.40 24.65 2712  0.5152
QAM
DFT-s-

71 15 20 137600 688 OFDM 256 50@25  19.33 18.70 22.04 2451  0.2825
QAM
DFT-s-

71 15 20 137600 688 OFDM 256 1@1 19.06 18.53 21.81 2428  0.2679
QAM
DFT-s-

71 15 20 137600 688 OFDM 256 1@104  18.98 18.38 21.70 2417  0.2612
QAM

71 15 20 137600 688 CF(SE,’SFEM 53@26  22.55 22.25 25.41 27.88  0.6138

71 15 20 137600 688 CF(SE,’SFEM 1@1 22.83 22.41 25.64 2811  0.6471
CP-OFDM

71 15 20 137600 688 QPSK 1@104 22.95 22.37 25.68 28.15 0.6531
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FR1 N71 TXD-ANT(1+8) ANT1

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0029 PASS NV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0061 PASS Lv
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0060 PASS HV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0049 PASS -30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0031 PASS -20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0064 PASS -10C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0043 PASS 0C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0047 PASS 10C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0029 PASS 20C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0056 PASS 30C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0056 PASS 40°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0  0.0035 PASS 50C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

71 15 20 136100 680.5 OFDM PI/2 100@0 4.65 13 PASS
BPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 4.94 13 PASS
QPSK
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N71(20M)_DFT-s-OFDM_PI_2- N71(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF Trg FraeRun G 3 Tig FresRun G
RT o Couping DX C 4 Gan Low
Aign:

#F Gan Low
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samranis. FCC RF Test Report Report No. : FG472418M

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 C%SgEM 25@0 4.4565 5.047
71 15 5 136100 680.5 Cfé%';?ﬂ“" 25@0 4.4833 5.03
71 15 5 136100 680.5 C&%’Z?WM 25@0 4.459 5.134
71 15 5 136100 680.5 %Eéogz\“ﬂ" 25@0 4.4733 4.98
71 15 10 136100 680.5 CFSSEEM 52@0 9.2543 9.987
71 15 10 136100 680.5 Cfé%';?ﬂ"" 52@0 9.2603 9.937
71 15 10 136100 680.5 C&%’ZRAM 52@0 9.25 9.786
71 15 10 136100 680.5 %Eéogm" 52@0 9.264 10.03
71 15 15 136100 680.5 CFSSEEM 79@0 14.02 14.63
71 15 15 136100 680.5 Cfé%';?ﬂ"" 79@0 14.048 14.76
71 15 15 136100 680.5 C&%’ZRAM 79@0 14.041 14.69
71 15 15 136100 680.5 %Eéogm" 79@0 14.037 14.78
71 15 20 136100 680.5 CF(’?'SEEM 106@0 18.88 19.64
71 15 20 136100 680.5 Cfé%FA?AM 106@0 18.828 19.9
71 15 20 136100 680.5 C&%’m"' 106@0 18.873 19.6
71 15 20 136100 680.5 %Eéogfl\“ﬂ" 106@0 18.887 10.84
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N71(5M)_CP- N71(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880500 MHz Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

Center 880500 MHz Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz"
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Span 10 MHz|

Total Paver
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N71(10M)_CP- N71(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880.50 MHz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N71(10M)_CP-OFDM_64 N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308
] ey C

Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880.50 MHz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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